FAEE AN OIS ESR IR ST

Taiwan Textile Research Institute
REIRE LB E

TIR

e EFEE (8976-9329)

TEST REPORT TUCHENG
#5478 27 R R A A4S B B
Date of Tssue:  2021.09.13 Date of Receipt and Test Start:  2021.09.02
WA $®E MEARAH e
Report No.:w(}umtitv¢lﬁ?o Order/Pages: (P1/6) Ref. No.: Z= H
416 30 ARAEGTHAI AR AE](U0976) AR OF
Report Title: Item:

hehk 248 LT AR R — ERR R 2 2 6
Address:
. =B o8 R N .
® B oE H ey np— o B &
HIET J57ED
MEEGYRE | - BRI N.D. N.D. % NS 15290 L1036:2019
(mg/kg) BN N.D. ND. % z\cﬁ*ﬁe@ 1 1L3280-1:2019
- G- - F N.D. N.D. 9. 1(%7%31  SHGRED)
2-Z5fE N.D. N.D. GC-MS ?5“4%* ,5,@
- R E AR N.D. N.D.
5-TiFf Ak - A0 - FH R N.D. N.D.
4- G R N.D. N.D.
2,4- @K FE N.D. N.D.
4,4 - TREE TR N.D. N.D.
T EUBRAR R N.D. N.D.
TS AR N.D. N.D.
7 - — HRLI R N.D. N.D.
3';&!& 44" - FH N.D. N.D.
2- AL - 5- AR N.D. N.D.
4,4 - FEE(D- EORRE ) N.D. N.D.
4,4 - TRER TR N.D. N.D.
4,4 WA N.D. N.D.
7B - B N.D. N.D.
2,4- N.D. N.D.
2,4,5 - ZHIFEFER N.D. N.D.
#8- FREER N.D. N.D.
4-BEEABREE N.D. N.D.
2,4- "R N.D. N.D.
2,6- "R N.D. N.D.

st "HRANHIE -

éI %‘ :"‘I : XpureG2-XP2F e s
w1 REAE RS ORERN Y, XpureQ2 XEOF | Bk A
Note: This 1{]1:\1i 15 lml.\ responsihle for the submitted A Rk o4& HE 4 AF

sample(s), which will be kept for one month period.
2AMEEEARNERENERE L  FAMBEY -

2 2208 ¥ ko]

This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this De 1) artment of Testing and Certification.
A ARE TR F ARG i’)"d &R H
I e test I(]:»n]i should not be used for public advertisement

5 >

and commercial promotion,

£ N.D.=Not Detected. (<5 mg/kg)/AHtsHH (M HFSBIRE)

5F ERERRME =30 mg/kge :
NAREH =
win | 4EF
At
Authorized by ])l‘l’:’\-.]{ll-'m of
Taiwan Textile Research Institute

G E RIS T R AT RO AR ML £ IR E K R 3865
Department Llf Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipex City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839




TIR

FAESE NSO ESEFRSZTET

Taiwan Textile Research Institute

. e GEAE (8976-9329)

[

RERIRE LHBHE

TEST REPORT TUCHENG
#iTR H W R AL 4G B A
Date of Issue:  2021.09.13 Date of Receipt and Test Start: _2021.09.02
&I HE MEERAK R F IR
Report No. 'M(Qufmtit\ L{f: Page Order/Pages: (P2/6) gt :{J_O.: 2 H
#1638 AR TR A TR A E] (U0976) AR OF
Reporl Title: Item:
Mo kb 248 HrdLTH TR LR — B8R 2 6
Address
S B & R
# B oW H = BT &
CVENRE
“HI%S (mg/ke) = THH (TBT) N.D. CNS 15290 L1036:2019
=AY (TPT) N.D. %%S 15853-1 S2180-1-2015
NS =X iz f%‘m
SE: N.D.=Not Detected. (<0.2 me/ke)/Aehuthi( (SR ELABIRL(E ) - Rt
@
D BREIRE () BR4NSM4ERIH=0.5 mg/kg Vi

Al

(b) BELRZ i B P 48 =1.0 mg/kg

(c)EARZ R IE B HEREE 2 4 T = 1.0 mg/kg

(D) ZENEEEFHEYSRE=<1.0 mg/kg
IRBFCE TR AR AR By . XpureG2-XP2F

ﬂl\t

M LapdEHsnnaa Rt @Nmay—MaRa -
Note: This report is rmly responsible for the submitted
sample(s), which will be kept for one month period.
ARG AR EREE  FAMERY
f 204 8 o -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
MM EMBVFARFHELHLOHBE SR FHESZA -
The test report should not be used for public advertisement
and commercial promotion.

_ﬁMa# %‘%F‘
LYY & 222 A LA
ok & M OB O AL =
Authorized by president of

Taiwan Textile Research Institute

Gk E RSP I ATAR B RS AR ATAL T LI E K R 386K
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipex City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839




e EFEE (8976-9329)

PAEEAMEBEEGamER

Taiwan Textile Research Institute

RERIRE LHBHE

TEST REPORT TUCHENG

TIR

4T 8 A4 iR AL S B B

Date of Issue:  2021.09.13 Date of Receipt and Test Start: _2021.09.02
ME IR HE MEAER A R F IR
Report No. 'M(Qufmtit\ L{f: Page Order/Pages: (P376) Rt :{J_O.: 2 H
#1638 AR TR A TR A E] (U0976) AR OF
Reporl Title: Item:
Mo kb 248 LT TR B — B8R 2 6
Address
#_ B & R
# B H H = BT &
1 2 3 4
AHEE (Cd) N.D. N.D. N.D. CNS 15290 L1036:2019
(mg/kgHZEE) CNS 4797-2 77066-2-2004
%%tﬁéféﬁﬁy/ ICP-CES
=
S (Pb) NA =S S
(mg/kg?%) :‘z:,;?‘% “éjz%&
B - R
; 4
#F: NA =R =
it: N.D.=Not Detected. (<5mg/kg)/ARMEH (R EAIRRE) § SEREMBEEIOR Z FUER T IILAFHEE -
it BREMRE W AEm #i=90 mg/kg
it IKZEEE TR AR By XpureG2-XP2F

1. BOE

2. B L2 BEERER
3. By
4. BEf%

M LapdEHsnnaa Rt @Nmay—MaRa -
Note: This report is rmly responsible for the submitted
sample(s), which will be kept for one month period.
ARG AR EREE  FAMERY
f 204 8 o -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
MM EMBVFARFHELHLOHBE SR FHESZA -
The test report should not be used for public advertisement
and commercial promotion.

B ] 7k A5 E AR A T TP
ok & M OB O AL
Authorized by president of
Taiwan Textile Research Institute

Gk E RSP I ATAR B RS AR ATAL T LI E K R 386K
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipex City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839

FoEEez




’r‘a%‘.

"I_I"R FAEE AN OIS ESR IR ST

Taiwan Textile Research Institute

REIRE LB E

TEST REPORT TUCHENG

4T 8 A4 Y/ SR AR AL 4 B

Date of Issue:  2021.09.13 Date of Receipt and Test Start:

ME IR HE MEBR A
Report No.:w(hiﬂiu ¢Page Order/Pages: (P4/6) Ref. N 6.t

A6 3 AR TR A TR A E] (U0976)

2021.09.02

EEE (8976-9329)

Hftdan O

Report Title: Item:
He b 243 b AR R — B 8RR 6
Address:
oo & R
ook o H wOEOF A
PAVE
2E RS (PFOS) (1 g/sq.m) N.D. NS 15290 11036:2019
NS 15808 13273:2017
| LC-US7NS
2R (PFOA) (1g/sq.m) N.D. “ﬁ‘%ﬁﬁ%&%lo
S N.D.FTAMR ¢ X o ,
b_éﬁ%
%

st EMERA 1 we/sq.me
it RZFEEFATRAAARE R By XpureG2-XP2F

M LapdEHsnnaa Rt @Nmay—MaRa -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2. AR E AR ARENE @A & R
1o S-S b -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
SHBMEMBVFAFTFFHLOHBESAH LA -
The test report should not be used for public advertisement
and commercial promotion.

HARER ©
A [ 2k A58 EERATTOPT &. %E

i &k ¥ OH#E OO AL Eme——
Authorized by president of
Taiwan Textile Research Institute

No.6, Chengtian Rd., Tucheng Dist., New Taiper City
Tel : +886-2-22670321 ext. 7107, 7110
Fax: +886-2-22675108 , +886-2-22689839

48R K AR ST AR BB R AL LR E K R 3865
Department of Testing and Certification, Taiwan Textile Research Institute
93674, Taiwan (R.0.C)




B AN ESE RS ZTRT

Taiwan Textile Research Institute

REIRE LB E

TTRI=

e EEE (8976-9329)

TEST REPORT TUCHENG
#iTR H W R AL 4G B A
Date of Issue: _ 2021.09.13 Date of Receipt and Test Start: _2021.09.02
WA 4 I BE MERARAH ST IR
Report No.: MQuiﬂiu “i.t’age Order/Pages: (P5/6) Ref. No.: Z= H
16 5 ANRRE TR AR E](U0976) ficﬁ- B O
em:

Report Title:
MRk 048 AL TR LR — EES R 6

Address

B R \
SRR s AR TE
NEE(CIVHEE [£3k3 CNS 15331 S2158:2018
(ppm) < UV-Visytal
5E: NDFETA M - —R“.,S_,:;tﬁg\%
Sk (REFCHEPHRBERBERDR R XpureG2-XP2F T Tar,,
-ZT‘%‘;%‘ ﬁ‘%&

M LapdEHsnnaa Rt @Nmay—MaRa -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2AMEFER BN AREINERRE  FAMERY
fa -3 J ek s -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
SRR EMBRFAFTFFLLOME S A EHS2A -
The test report should not be used for public advertisement
and commercial promotion.

ﬁ#@d‘*/\“f‘fa‘iéﬁé—‘ A PR
i - 4 O A
Authorized hy president of
Taiwan Textile Research Institute

G E R AR AT I AT BB AP AL LR E R K 65K
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist,, New Taiper City 23674, Taiwan (R.0.C))
Tel : +886-2-22670321 ext. 7107, 7110

Fax: +886-2-22675108 , +886-2-22689839




o IREME (8976-9329)
'I—I'R RABLE AR ESE RS AZTAT

Taiwan Textile Research Institute

RNERIRE 1HEE
TEST REPORT TUCHENG

21T H HA Y /3 w44 B EY

Date of ]wkun 2021.09.13 Date of ﬂ(((mt and Test Start:  2021.09.02

RAE IR i MEBRAH i o 3 FE

Report No.: w(*}wmiil\”¢ Page On dt lfl’n;_m (P6/6) l{n . Na.: ZE H
s RPEREHR I ATRAE (U0976) it 415 O
Ra.]nml Title: [tem:

}\Lbl‘[i— 8 ML T 7o el o B PR — R 8528 2 6

Address:

TCGO0I022

iﬁﬁﬁ?ﬁ r’érﬁ

FEA s —E R -

This report is only responsible for the submitted

sample(s), which \«,1|| be kept for one month period Authorized by president of
Sl E®mEE R Taiwan Textile Research Institute

b3

s

This re pmr cannot be reproduced in any way, except in
lu]l context, m;hr;m the ]h ir:l ﬂ])]\Lt)\ a] 'm writing of

HrAE T £ 58 B AR R BR6TE
tment of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipex City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839

= test report sh ill](] 1ot ]n used for public .'u:]\'l-r... e

and commercial promotion.




